

Certificate of Analysis

Product Name: Tobacco
Sample Received From: Company Name: SMISS TECHNOLOGY CO.,LTD
Address: 5-7F, Kenuo building, High-Tech Industrial Park, No 7 Road,
Tongguan Avenue, Guangming New District, Shenzhen,China.
Batch No.: XJ-711-001
Issued Date: August.17, 2019

Items	Test Result	Specification
Water(%)	3.61	---
Specific Gravity(20℃) (g/mL)	1.0369	---
pH Value	5.45	---
Viscosity(mPa·s)	40.19	---
Refractive index (20℃)	1.4325	---

Checked by: Noel Yin
Noel Yin

Approved by: Kim Zhang
Kim Zhang
Technical Manager

